195356 PARTS LIST 1 | 4" X 3" SLEEVE 3 | 3/8°-20 WASHERS
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 | #048 CLAMP 2 | 1/4" X 7/8" WASHERS
PART N[O. 195356 1 [ VOLANT FILTER BOX LID 1 | #056 CLAMP 4 | 1/4" LOCK WASHERS
INSTALLATION INSTRUCTIONS 1 | VOLANT AIR DUCT 3 | #064 CLAMPS 2 | 3/87 LOCK WASHERS
1 | VOLANT FILTER BOX ADAPTER | 1 | #072 CLAMP 1 | 19754 MAF GASKET
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 1 | 6 MM X 25 BOLT 2| 4 MM X 10 SCREWS
TECH SUPPIORT: (909) 481-3888 1 | COOLANT RESERVOIR BOTTLE | 3 | 1/4"-20 BOLTS 1 | 5/8" X 12° BREATHER HOSE
1 | COOLANT TRAY 3 | 3/8°-20 BOLTS 4 | 1/4"-20 TRUSS HEAD SCREWS
1 | 3 1/2" X 3’ REDUCER 1| 6 MM NUT 4 | 1/4" RUBBER WASHERS
1 | 4 X 3° HUMP HOSE 3 | 1/4°-20 WASHERS 1 | COOLANT BOTTLE FITTING
6 MM X 25 BOLT
174" X 7/8' WASHER |
TP VIEW WATER RESERVOIR TRAY M_
VOLANT FILTER BOX ol
174" X 7/8" WASHER
1/4* LOCK WASHER
— VOLANT WATER
6 MM NUT _ 0 RESERVOIR
(3> 1/4°-20 BOLTS — CONTAINER TRAY
S/8% X 127 (3 174" LOCK WASHERS —
Rl (3) 1/4* WASHERS
- VOLANT FILTER BOX 5 ,
A FILTER BOX ADAPTER _MJHV
- (1= ) L
soag 006 VOLANT L2 g
CLAMP R e
r
CLAMP . AIR DUCT ol =11 3\ ! "
r
_ i
|-
u@é’ _ __ mf L v=>
I _ i
MAF SENSOR Tu _ _ :
3 12" X 3 GASKET ax g Lo
REDUCER ‘ HUMP HOSE
FACTORY woos wore ) _—
MAF SENSOR E—H
ot cLavp  cLaWP VOLANT FILTER BOX LID
(@) STAINLESS
STEEL SCREWS
#048 #056
CLAMP  CLAMP fg (4 1/4:-20 TRUSS HEAD SCREWS
o VOLANT —~4. <4) 174’ RUBBER WASHERS VOLANT WATER NOTE: REMOVE AND REUSE
THROTTLE _..H“_,.HHMFWMX g RESERVOIR EXISTING RADIATOR CAP
BODY —— AND PREEXISING STOCK
Q b=y FILTER BOX LID — MOUNTING BOLTS.
iy
3 1/2° X 3
REDUCER 4 X 3 COOLANT g=
oS BOTTLE
SLEEVE I FITTING
SIDE VIEW #064 = = (@ 3/8" WASHERS
CLAMP i L @ 3/8" LOCK WASHERS
@ 3/8'-20 BOLTS
COOLANT
#064 THROTTLE STOCK HOSE

CLAMP BODY



